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TEST SUMMARY

5.1.1 PEAK POWER
RESULT: Passed

5.1.2 ERP & EIRP MEASUREMENT
RESULT: Passed

5.1.3 OccuriED BANDWIDTH MEASUREMENT
RESULT: Passed

5.1.4 OUT OF BAND EMISSION AT ANTENNA TERMINALS
RESULT: Passed

5.1.5 FIELD STRENGTH OF SPURIOUS RADIATION MEASUREMENT
RESULT: Passed

5.2.1 OuTPUT RF SPECTRUM V.S. TEMPERATURE MEASUREMENT
RESULT: Passed

5.2.2 FREQUENCY STABILITY V.S. VOLTAGE MEASUREMENT
RESULT: N/A

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Passed
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendix:
Appendix 1: Test Result of Radiated Emissions

Test Specifications
The following standards were applied (in bold: product standards, otherwise: basic
standards).

Table 1: Applied Standard and Test Levels

Radio
FCC 47 CFR Part 22 Subpart H & Part 24 Subpart E
IC RSS-132 Issue 3: January 2013 and IC RSS-133 Issue 6: January 2013
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2. Test Sites

2.1 Test Facilities

Shenzhen Huatongwei International Inspection Co., Ltd
Bldg3, Hongfa Hi-tech Industrial Park, Genyu Road, Hongfa Hi-tech Industrial Park,
Shenzhen, China

FCC-Registration No.: 317478
IC-Registration No.: 5377A&5377B.
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2.2 List of Test and Measurement Instruments

Table 2: List of Test and Measurement Equipment

Output Power(Conducted) &0Occupied Bandwidth&Emission Bandwidth&Band Edge
Compliance&Conducted Spurious Emission
. . Calibrated
No. [Equipment Manufacturer Model No. [SerialNo. Last Cal. Interval
UNIVERSAL RADIO
1 COMMUNICATION Rohde&Schwarz |CMU200 112012 11/13/2016 1 Year
WIDEB.RADIO 1201.0002K
2 COMM.TESRER Rohde&Schwarz |CMW500 50 11/13/2016 1 Year
3 |Spectrum Analyzer |Rohde&Schwarz  |[FSU26 201141 11/13/2016 1 Year
4 |Splitter Mini-Circuit ZAPD-4 400059 11/13/2016 1 Year
Output Power (Radiated) &Radiated Spurious Emission
No. |[Equipment Manufacturer Model No. SerialNo. Last Cal. Calibrated
Interval
UNIVERSAL RADIO
1 COMMUNICATION Rohde&Schwarz CMU200 112012 11/13/2016 1 Year
2 [Spectrum Analyzer Rohde&Schwarz FSU26 201141 11/13/2016 1 Year
3 [HORNANTENNA ShwarzBeck 9120D 1012 11/13/2016 1 Year
4 |HORNANTENNA ShwarzBeck 9120D 1011 11/13/2016 1 Year
5 |Ultra-Broadband ShwarzBeck VULB9163 |538 1/13/2016 14 year
Antenna
g |Vltra-Broadband ShwarzBeck VULBO163 |539 17132016 14 year
Antenna
7 |TURNTABLE MATURO TT2.0 - N/A 1 Year
8 [ANTENNA MAST MATURO TAM-4.0-P |- N/A 1 Year
9 |EMI Test Software Audix E3 N/A N/A 1 Year
10 |EMI Test Receiver Rohde&Schwarz ESIB 26 100009 11/13/2016 1 Year
11 |RF Test Panel Rohde&Schwarz TS /RSP 335015/ 0017 |11/13/2016 1 Year
. ) Compliance Direction
12 |High pass filter systems BSU-6 34202 11/13/2016 1 Year
13 |Splitter Mini-Circuit ZAPD-4 400059 11/13/2016 1 Year
14 |[Horn Antenna SCHWARZBECK BBHA9170 |25841 11/13/2016 1 Year
15 [Horn Antenna SCHWARZBECK BBHA9170 25842 11/13/2016 1 Year
16 |Preamplifier ShwarzBeck BBV 9718 BBV 9718 11/13/2016 1 Year
17 |Broadband ShwarzBeck BBV743  (9743-0079  [11/13/2016 |1 Year
Preamplifier
18 |Signal Generator Rohde&Schwarz SMF100A 101932 11/13/2016 1 Year
19 |Amplifer Compliance Direction |5 \n4 4060 [120 11/13/2016 1 Year
systems
20 |[TURNTABLE ETS 2088 2149 11/13/2016 1 Year
21 |ANTENNA MAST ETS 2075 2346 11/13/2016 1 Year
22 |HORNANTENNA Rohde&Schwarz HF906 100068 11/13/2016 1 Year
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Output Power (Radiated) &Radiated Spurious Emission
No. |Equipment Manufacturer Model No.  |SerialNo. Last Cal. Calibrated
Interval
23 [HORNANTENNA Rohde&Schwarz HF906 100039 11/13/2016 1 Year
WIDEB.RADIO 1201.0002K5
24 COMM.TESRER R&S CMW500 0 11/13/2016 1 Year
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology) or where
calibration is performed in other countries, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to manufacturer’s
specifications. Additionally all equipment is verified for proper performance on a regular basics using in

house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted emissions

measurements are +3dB.

Table 3: Emission Measurement Uncertainty

Parameter

Uncertainty

Radio Frequency

+1x107

RF power, conducted

+2.68 dB

Adjacent channel power

+3dB

Radiated emission of transmitter, valid up to 26 GHz

+5.16 dB

Radiated emission of receiver, valid up to 26 GHz

+5.16 dB

Temperature

+2°C

Humidity

+10 %
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3. General Product Information

3.1 Product Function and Intended Use

The EUT is a coffee maker. It contains a 2G/3G module enabling the user to control it through a
Wireless interface. They could not operation with RFID function.
For details refer to the User Guide, Data Sheet and Circuit Diagram.

3.2 Ratings and System Details

Table 4: Basic Information of EUT

Item EUT information

Kind of Equipment Coffee Maker

Type Designation Berlin

Brand Name Bonaverde

FCCID 2ALZRBONAVERDEBER

Table 5: Technical Specification of EUT

Technical Specification | Value

GPRS / EDGE: 850: 824.2 ~ 848.8 MHz

GPRS / EDGE: 1900: 1850.2 ~ 1909.8 MHz

WCDMA / HSDPA / HSUPA Band II: 1852.4 ~ 1907.6 MHz
WCDMA / HSDPA / HSUPA Band V: 826.4 ~ 846.6MHz

Operation Voltage AC 120V, 60Hz

Modulation GMSK, 8PSK

GPRS / EDGE 850: -1.1 dBi
GPRS / EDGE 1900:-1.1 dBi
WCDMA band Il:-1.1 dBi
WCDMA band V: -1.1 dBi

Operating Frequencies

Antenna gain
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3.3 Independent Operation Modes

Basic operation modes are:

A. Transmitting
1. Low channel
2. Middle channel
3. High channel

B. Receiving

C. Standby

D. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Circuit Diagram

- Instruction Manual

- Rating Label

- Technical Description
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum emission level.
The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Setup for testing: Test samples are provided with a digital interface which makes it
possible to control them through a test software installed on a notebook computer.

4.3 Special Accessories and Auxiliary Equipment

N/A.
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4.4 Countermeasures to achieve EMC Compliance
The test sample which has been tested contained the noise suppression parts as

described in the Constructional Data Form or the Technical Construction File. No
additional measures were employed to achieve compliance.

4.5 Test Setup Diagram
Diagram of Measurement Configuration for Radiation Test (Below 1GHz)

Ant. Tower

EUT& 3m
Support U b=

Turn Table

Ground Plane

Test Receiver
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Diagram of Measurement Configuration for Radiation Test (Above 1GHz)

EUT&
Support U

Ant. Tower

3m

Turn Table

Ground Plane

Test Receiver

/|

Diagram of Measurement Equipment Configuration for Conducted Transmitter

Measurement

Test
Simulator

Spectrum/
Power meter

Splitter

RF Cable

EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Peak Power

RESULT:

Test standard : FCC §2.1046

Basic standard : FCC Part 22 & 24

Limit : According to FCC §2.1046.
Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 20-24 °C

Relative humidity : 50-65 %

Atmospheric pressure : 100-103 kPa

Passed
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Table 6: Test result (GPRS/EDGE)

Frequency Measured Output Power .
Band Channel (MHz) dBm Verdict
128 824.2 32.65 PASS
GPRS 850MHz 190 836.6 32.71 PASS
251 848.8 32.64 PASS
512 1850.2 29.21 PASS
oPRS 661 1880.0 29.31 PASS
810 1909.8 29.35 PASS
128 824.2 26.95 PASS
EDGE 850MHz 190 836.6 27.01 PASS
251 848.8 26.92 PASS
EDGE 512 1850.2 25.28 PASS
1900MHz 661 1880.0 25.37 PASS
810 1909.8 25.39 PASS
Remark: The value of factor includes both the loss of cable and external attenuator
Table 7: Test result (WCDMA/HSDPA/HSUPA)
band WCDMA 850 WCDMA 1900
It Band V Band Il
em Frequency 4132 | 4183 | 4233 | 9262 | 9400 | 9538
Subtest dBm dBm
WCDMA RMC 22.33 2239 | 2226 | 2380 | 2359 | 23.46
12.2Kbps
1 21.77 21.82 21.76 23.22 23.18 23.13
2 21.54 21.47 21.52 23.09 22.95 22.91
HSDPA 3 21.64 21.66 21.73 22.92 22.80 22.81
4 20.85 20.83 20.94 22.14 22.06 22.02
1 21.87 21.85 21.86 23.30 23.19 23.11
2 21.48 21.52 21.45 22.87 22.76 22.78
HSUPA 3 21.71 21.64 21.67 22.95 22.87 22.91
4 21.55 21.54 21.57 22.74 22.68 22.61
5 20.88 20.90 20.84 22.02 21.94 21.93
Verdict PASS PASS | PASS PASS PASS PASS

Remark: The value of factor includes both the loss of cable and external attenuator
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5.1.2 ERP & EIRP Measurement

RESULT:

Test standard
Basic standard
Limit:

Kind of test site

Test setup

Test Channel
Operation Mode

Ambient temperature
Relative humidity
Atmospheric pressure

FCC 22.913(a),FCC 24.232(b)

FCC Part 22 & 24

According to FCC §2.1046

Passed

FCC 22.913(a): The Effective Radiated Power
(ERP) of mobile transmitters must not exceed 7

Watts.

FCC 24.232(b): The equivalent Isotropic Radiated

Power (EIRP) must not exceed 2 Watts.

Shielded room

Low/ Middle/ High
A

20-24°C
50-65%
100-103 kPa
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Table 8: Test result of ERP/EIRP (GSM850)

a) GPRS 850
Antenna ..
Band | Channel | '6AUenc | ooy Pol MIEREIEE BRI Verdict
y (MHz) (HIV) dBm dBm
V 30.25
128 824.20 5 ™ 59.18 PASS
GPRS vV 30.70
850MHz 190 836.60 5 m 5039 38.5 PASS
V 30.46
251 848.80 5 m 5922 PASS
b) EGPRS 850
Antenna .
Band Channel | Frequenc | ooy Pol hilEREIrEe 2R LI Verdict
y (MHz) (HIV) dBm dBm
V 24.29
128 824.20 5 m 5301 PASS
EGPRS vV 24.48
850MHz 190 836.60 5 w 5357 38.5 PASS
V 24.32
251 848.80 5 m 5316 PASS
Table 9: Test result of ERP/EIRP (PCS1900)
a) GPRS 1900
Antenna .
Band Channel Frequenc PCL Pol Measured EIRP Limit Verdict
y (MHz) (HIV) dBm dBm
V 27.15
512 1850.2 0 ™ 26.08 PASS
GPRS V 27.18
1900MHz 661 1880.0 0 m 56.01 33 PASS
V 27.26
810 1909.8 0 m 26.11 PASS
b) EGPRS 1900
Antenna .
Band Channel Frequenc PCL Pol Measured EIRP Limit Verdict
y (MHZz) (HIV) dBm dBm
V 23.40
512 1850.2 0 ™ 5 11 PASS
EGPRS \Y 23.31
1900MHz 661 1880.0 0 m 5508 33 PASS
V 23.52
810 1909.8 0 m 234 PASS
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Table 10: Test result of ERP/EIRP (WCDMA/HSDPA/HSUPA)

a) WCDMA Band II

Antenna Pol Measured EIRP Limit
Band Channel Frequenc Verdict
y (MHz) (HIV) dBm dBm
\Y 21.35
9262 1852.4 PASS
H 20.10
WCDMA \Y 21.27
9400 1880 33 PASS
1900MHz H 20.22
\Y 21.41
9538 1907.6 PASS
H 20.29
b) WCDMA Band V
Antenna Pol Measured ERP Limit
Band Channel Frequenc Verdict
y (MHz) (HIV) dBm dBm
V 20.44
4132 826.4 PASS
H 19.28
WCDMA V 20.32
4175 835 38.5 PASS
850MHz H 19.30
\ 20.48
4233 846.6 PASS
H 19.27
c) HSDPABand Il
Antenna Pol Measured EIRP Limit
Band Channel Risquenc Verdict
y (MHz) (HIV) dBm dBm
\Y 20.90
9262 1852.4 PASS
H 19.59
HSDPA V 20.97
9400 1880 33 PASS
1900MHz H 19.62
\Y 21.02
9538 1907.6 PASS
H 19.66
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d) HSDPA Band V

Antenna Pol Measured ERP Limit
Band Channel Frequenc Verdict
y (MHz) (HV) dBm dBm
\Vj 20.03
4132 826.4 PASS
H 18.96
HSDPA \Y 19.94
4175 835 38.5 PASS
850MHz H 18.88
V 19.98
4233 846.6 PASS
H 18.95
e) HSUPA Band Il
Antenna Pol Measured EIRP Limit
Band Channel Frequenc Verdict
y (MHz) (HV) dBm dBm
\Y 20.82
9262 1852.4 PASS
H 19.65
HSUPA \Y 20.89
9400 1880 33 PASS
1900MHz H 19.62
V 20.96
9538 1907.6 PASS
H 19.69
f) HSUPABand V
Antenna Pol Measured ERP Limit
Band Channel e e Verdict
y (MHz) (HIV) dBm dBm
\Y 19.98
4132 826.4 PASS
H 18.85
HSUPA \Y 19.92
4175 835 38.5 PASS
850MHz H 18.80
\ 19.86
4233 846.6 PASS
H 18.81
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5.1.3 Occupied Bandwidth Measurement

RESULT: Passed
Test standard : According to §FCC 2.1049

Basic standard : FCC Part 22 & 24

Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 20-24°C

Relative humidity : 50-65%

Atmospheric pressure : 100-103 kPa

Table 11: Test result of Occupied Bandwidth (GSM 850)

Test Mode CH Frequency (MHz) 99% Bandwidth

(kHz)

128 824.20 244,92

GPRS 850 190 836.60 241.60
251 848.80 243.96

128 824.20 246.22

EDGE 850 190 836.60 241.34
251 848.80 247.19

Table 12: Test result of Occupied Bandwidth (PCS 1900)

Test Mode CH Frequency (MHz) 99% B(all(r;i\)lvidth
512 1850.20 24217

GPRS 1900 661 1880.00 238.04
810 1909.80 242.37
512 1850.20 240.66

EDGE 1900 661 1880.00 238.87
810 1909.80 248.11
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Table 13: Test result of Occupied Bandwidth (WCDMA/HSDPA/HSUPA)

Frequency 99% Bandwidth
Test Mode CH (MHz) (MHz)
9262 1852.40 4.1111
WCDMA
(Band I1) 9400 1880.00 4.0868
9538 1907.60 4.0818
4132 826.40 4.0552
WCDMA
(Band V) 4182 836.40 4.0508
4233 846.60 4.0520
9262 1852.40 4.1580
WCDMA /
HSDPA 9400 1880.00 4.1854
(BAND 11 9538 1907.60 4.2435
4132 826.40 4.0977
WCDMA/
HSDPA 4182 836.40 4.0906
(BANDV) 4233 846.60 4.0982
9262 1852.40 4.1560
WCDMA /
HSUPA 9400 1880.00 4.1880
(BAND II)
9538 1907.60 4.2461
4132 826.40 4.1005
WCDMA/
HSUPA 4182 836.40 4.0987
BAND V
( ) 4233 846.60 41076
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Test Plot of Occupied Bandwidth

GPRS 850 (CH Low)

Center Freq 824.200000 MHz

#FGain:Low

Occupied Bandwidth
244 .92 kHz

-456 Hz
311.1 kHz

Transmit Freq Error
x dB Bandwidth

GPRS 850 (CH Mid)
Center Freq 836.600000 MHz

——
#|FGain;Low

Occupied Bandwidth
241.60 kHz
157 Hz
308.0 kHz

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Center Freq: 824.200000 MHz
Avg|Hold:>10/10

Trig: Free Run

#Atten: 24 dB Radio Device: BTS

#VBW 10 kHz

Total Power

99.00 %
-26.00 dB

% of OBW Power
x dB

Center Freq: 836.600000 MHz Radio Std: None

Trig: Free Run Avg|Held:>10/10

#Atten: 24 dB Radio Device: BTS

#VBW 10 kHz
Total Power 33.4dBm

99.00 %
-26.00 dB

% of OBW Power
x dB




A TUVRheinland®

Produkte

Products
Prufbericht - Nr.: 16081948 001 Seite 24 von 89
Test Report No.: Page 24 of 89

GPRS 850 (CH High
Center Freq 848.800000 MHz |

#FGain:Low

Center Freq: 848.800000 MHz
Trig: Free Run Avg|Held:>10/10

™ #Atten: 24 dB

Radio Std: None

Radio Device: BTS

Occupied Bandwidth
243.96 kHz
873 Hz
309.2 kHz

Transmit Freq Error
x dB Bandwidth

EDGE 850 (CH Low)
Center Freq 824.200000 MHz

L
#IFGain:Low

Ref Offset 17 dB
Ref 35.00 dBm

Occupied Bandwidth
246.22 kHz
-683 Hz
310.2 kHz

Transmit Freq Error
x dB Bandwidth

y  Trig: Free Run

#/BW 10 kHz

Total Power 33.0 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Center Freq: 824.200000 MHz
Avg|Hold:>10/10
#Atten: 30 dB

#VBW 10 kHz

Total Power 29.0 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

Sweep 102.6 ms

Radic Std: None

Radic Device: BTS

Sweep 105.5 ms
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EDGE 850 (CH Mid)
Center Freq 836.600000 MHz

Ref Dffset 17 ¢dB
Ref 35.00 dBm

15 dBidiv
L

Occupied Bandwidth

Center Freq: 836.600000 MHz
) Trig: Free Run Avg|Hold:>1010

#FGain:Low #Atten: 30 dB

#VBW 10 kHz

Total Power 27.7 dBm

241.34 kHz

Transmit Freq Error
x dB Bandwidth

EDGE 850 (CH High
*A 8.800000 MHz

310.8 kHz x dB

415 Hz % of OBW Power 99.00 %

-26.00 dB

Center Freq: 848.800000 MHz
y  Trig: Free Run

#FGain:Low #Atten: 30 dB

Avg|Hold:>10/10

Radio Std: None

Radio Device: BTS

Sweep 105.5 ms

Radio Std: None

Radio Device: BTS

Ref Dffset 17 dB
Ref 35.00 dBm

Occupied Bandwidth

#VBW 10 kHz

Total Power

247.19 kHz

Transmit Freq Error

x dB Bandwidth

1.345 kHz
308.6 kHz x dB

% of OBW Power

26.4 dBm

99.00 %
-26.00 dB
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GPRS 1900 (CH Low)

Center Freq 1.650200000 HZ

#FGain:Low

Occupied Bandwidth
24217 kHz

228 Hz
315.6 kHz

Transmit Freq Error
x dB Bandwidth

Lenter rreq: 1.50UZUUUUU GHZ
o Trig: FreeRun
#Atten: 24 dB

Avg|Hold:>10/10

#/BW 10 kHz

Total Power

% of OBW Power 99.00 %
x dB -26.00 dB

Kadio >1a: Nohe

Radio Device: BTS

Sweep 105.5 ms

GPRS 1900 (CH Mid
Center Freq 1.880000000 GHz

C
#FGain:Low

Occupied Bandwidth
238.04 kHz

1.340 kHz
316.2 kHz

Transmit Freq Error
x dB Bandwidth

y  Trig: Free Run

Center Freq: 1.880000000 GHz

Avg|Held:>10/10
#Atten: 24 dB

#/BW 10 kHz

Total Power 29.6 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

Radio Std: None

Radio Device: BTS

Sweep 105.5ms
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GPRS 1900 (CH High)

Occupied Bandwidth

242.37 kHz

Transmit Freq Error
x dB Bandwidth

1.192 kHz
309.1 kHz

#FGain:Low

Center Freq: 1.909800000 GHz
Trig: Free Run
#Atten: 24 dB

#VBW 10 kHz

Total Power 31.4 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

Avg|Hold:>10/10

Radio Std: None

Radio Device: BTS

EDGE 1900 (CH Low)

Center Freq 1.850200000 GHz

Occupied Bandwidth
240.66 kHz

740 Hz
314.4 kHz

Transmit Freq Error
x dB Bandwidth

(
#IFGain:Low

y  Trig: Free Run

Center Freq: 1.850200000 GHz

#Atten: 24 dB

Avg|Hold:>10/10

Radio Std: None

Radio Device: BTS

I-_Mm_
I

#VBW 10 kHz

Total Power 27.7 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

_ R

Span 1 MHz
Sweep 105.5 ms
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EDGE 1900 (CH Mid)

Center Freq 1.880000000 GHz

#FGain:Low

Occupied Bandwidth
238.87 kHz
758 Hz
316.1 kHz

Transmit Freq Error
x dB Bandwidth

EDGE 1900 (CH High)

Center Freq: 1.880000000 GHz Radio Std: None

Trig: Free Run Avg|Hold:>10/10

#Atten: 24 dB Radic Device: BTS

#VBW 10 kHz

Total Power 29.3 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Center Freq 1.880000000 GHz

(v
#FGain:Low

Occupied Bandwidth
238.87 kHz
758 Hz
316.1 kHz

Transmit Freq Error
x dB Bandwidth

y  Trig: Free Run

Center Freq: 1.880000000 GHz Radio Std: None

Avg|Hold:>10/10

#Atten: 24 dB Radio Device: BTS

#VBW 10 kHz

Total Power 29.3 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB
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WCDMA Band Il (CH Low)
Center Freq 1.852400000 GHz

#IFGain:Low

#Res BW 100 kHz

Occupied Bandwidth

41111 MHz
-8.048 kHz
4.692 MHz

Transmit Freq Error
x dB Bandwidth

y  Trig: Free Run

Center Freq: 1.852400000 GHz
Avg|Hold:>10/10

Radio Std: None

#Atten: 24 dB Radio Device: BTS

#VBW 300 kHz

Total Power 31.5dBm

% of OBW Power 99.00 %
x dB -26.00 dB

WCDMA Band Il (CH Mid)
Center Freq 1.880000000 GHz

(
#FGain:Low

#Res BW 100 kHz

Occupied Bandwidth

4.0868 MHz
-8.935 kHz
4.672 MHz

Transmit Freq Error
x dB Bandwidth

y  Trig: Free Run

Center Freq: 1.880000000 GHz
Avg|Held:>10M10

Radio Std: None

#Atten: 24 dB Radio Device: BTS

#VBW 300 kHz

Total Power 31.7 dBm

% of OBW Power 99.00 %
x dB -26.00 dB
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WCDMA Band Il (CH High
[Center Freq 1.90760000 Center Freq: 1.907600000 GHz Radio Std: None

o0 Trig: Free Run

#FGain:Low #Atten: 24 dB

#VBW 300 kHz

Total Power 31.1 dBm

Occupied Bandwidth
4.0818 MHz
-11.136 kHz % of OBW Power
4.658 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error

x dB Bandwidth

Avg|Held:>10/10

Radio Device: BTS

WCDMA Band V (CH Low)

Centér Freq: 826.400000 MHz
y  Trig: Free Run
#Atten: 24 dB

Center Freq 826.400000 MHz

(
#FGain:Low

#VBW 300 kHz

Occupied Bandwidth Total Power

4.0552 MHz

4.188 kHz % of OBW Power
4.606 MHz x dB

Transmit Freq Error

x dB Bandwidth

AvglHold:>1010

32.6 dBm

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS
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WCDMA Band V (CH Mid)
Center Freq 836.40000 jm_ Center Freq: 836.400000 MHz Radio Std: None
— Trig: Free Run Avg|Hold:>1010

(o)
! #FGain:Low -~ #Atten: 24 dB Radio Device: BTS

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 33.2dBm
4.0508 MHz

Transmit Freq Error 2.154 kHz % of OBW Power 99.00 %

x dB Bandwidth 4.605 MHz x dB -26.00 dB

WCDMA Band V (CH High)
Center Freq 846.600000 MH=z Center Freq: 846.600000 MHz Radio Std: None
— Avg|Hold:>10/10

s Trig: Free Run
#FGain:Low #Atten: 24 dB Radio Device: BTS

Center 846.6 MHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 33.0 dBm
4.0520 MHz

Transmit Freq Error 755 Hz % of OBW Power 99.00 %
x dB Bandwidth 4.609 MHz x dB -26.00 dB
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WCDMA / HSDPA Band Il (CH Low)
Center Freq 1.852400000 GHz Center Freq: 1.852400000 GHz Radio Std: None

(o] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 38 dB Radio Device: BTS

#VBW 300 kHz

Occupied Bandwidth Total Power 29.9 dBm
4.1580 MHz

Transmit Freq Error -4.825 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.689 MHz x dB -26.00 dB

WCDMA / HSDPA Band lI (CH Mid)
Center Freq 1.880000000 GHz | ~ Center Freq: 1880000000 GHz Radio Std: None

oo Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 38 dB Radio Device: BTS

#Res BW 100 kHz #/BW 300 kHz Sweep dms

Occupied Bandwidth Total Power 29.9 dBm

4.1854 MHz

Transmit Freq Error -6.998 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.756 MHz x dB -26.00 dB
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WCDMA / HSDPA Band Il (CH High)
Mech Atten 24 dB Center Freq: 1.907600000 GHz Radio Std: None
() Trig: Free Run Avg|Hold:>10/10
#|FGain:Low #Atten: 24 dB Radio Device: BTS

pi I I N | I
o 1 L ‘1 rr [ |
i IR I DR sty A et e AN R N

Center 1.908 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep Sms

Occupied Bandwidth Total Power 30.1 dBm
4.2435 MHz

Transmit Freq Error -27.340 kHz % of OBW Power 99.00 %
x dB Bandwidth 6.239 MHz x dB -26.00 dB

WCDMA / HSDPA Band V (CH Low)

BW 300.00 kHz Center Freq: 826.400000 MHz Radio Std: None
o Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 38 dB Radio Device: BTS

Ref Offset 17 dB
Ref 35.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 31.7 dBm

4.0977 MHz

Transmit Freq Error 2.197 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.678 MHz x dB -26.00 dB
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WCDMA / HSDPA Band V (CH Mid)

Center Freq 846.600000 MHz " Center Freq: 846.600000 MHz Radio Std: None
oo Trig: Free Run Avg|Hold:»10/10

#IFGain:Low #Atten: 38 dB Radio Device: BTS

Ref Offset 17 dB
Ref 35.00 dBm

Center 846.6 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep Sms

Occupied Bandwidth Total Power 31.0 dBm
4.0982 MHz

Transmit Freq Error -1.828 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.677 MHz x dB -26.00 dB

WCDMA / HSDPA Band V (CH High)
Center Freq: 836.600000 MHz Radio Std: None

o) Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 38 dB Radio Device: BTS

Ref Offset 17 dB
Ref 35.00 dBm

#VBW 300 kHz Sweep S ms

Occupied Bandwidth Total Power 30.7 dBm
4.0906 MHz

Transmit Freq Error 6.592 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.674 MHz x dB -26.00 dB
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WCDMA / HSUPA Band Il (CH Low)

Center Freq: 1.852400000 GHz

Center Freq 1.852400000 GHz : o
) Trig: Free Run Avg|Hold:>10/10

#FGain:Low ™ sAtten: 24dB Radio Device: BTS

Radio”St’ci: hione I

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 29.6 dBm

4.1560 MHz

Transmit Freq Error -1.564 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.687 MHz x dB -26.00 dB

WCDMA / HSUPA Band Il (CH Mid)
Center re1.800 GHz . T

‘Center Freg: 1880000000 GHz _ Radio Std: None
y  Trig: Free Run Avg|Hold:>10/10

:
#FGain:Low  #Atten: 24 dB Radio Device: BTS

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 29.1 dBm
4.1880 MHz

Transmit Freq Error -7.395 kHz % of OBW Power 99.00 %

x dB Bandwidth 4.766 MHz x dB -26.00 dB
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WCDMA / HSUPA Band Il (CH High)
| R | 50 82 [l | | SENSEINI| ALIGN AUITO | Ubi3U:21 PM May 2b, 201/
Mech Atten 24 dB Center Freq: 1.907600000 GHz Radio Std: None
() Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 24 dB Radio Device:BTS

#Res BW 100 kHz #VBW 300 kHz Sweep Sms

Occupied Bandwidth Total Power 29.4 dBm

4.2461 MHz

Transmit Freq Error -25.523 kHz % of OBW Power 99.00 %
x dB Bandwidth 6.305 MHz x dB -26.00 dB

WCDMA / HSUPA Band V (CH Low).

VBW 300.00 kHz Center Freq: 826.400000 MHz Radio Std: None
oo Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 38 dB Radio Device: BTS

Ref Offset 17 dB
Ref 35.00 dBm

Center 826.4 MHz
#Res BW 100 kHz #YBW 300 kHz

Occupied Bandwidth Total Power 30.9 dBm
4.0987 MHz

Transmit Freq Error 4.397 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.664 MHz x dB -26.00 dB
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WCDMA / HSUPA Band V (CH Mid)

[Center Freq 836.600000 MHz ~ Center Freq: 836.600000 MHz Radio Std: None

(] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 38 dB Radio Device: BTS

Ref Offset 17 dB
Ref 35.00 dBm

Center 836.6 MHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 30.1 dBm

4.1005 MHz

Transmit Freq Error 8.606 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.657 MHz x dB -26.00 dB

WCDMA / HSUPA Band V (CH High)
Center Freg: 846.600000 MHz Radio Std: None

oo Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 38 dB Radio Device: BTS

Ref Offset 17 dB
Ref 35.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 31.0 dBm

4.1076 MHz

Transmit Freq Error -838 Hz % of OBW Power 99.00 %
x dB Bandwidth 4.666 MHz x dB -26.00 dB
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5.1.4 Out of band emission at antenna terminals
RESULT: Passed

Test standard

Basic standard
Limit

Kind of test site

Test setup

Test Channel
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

FCC §2.1051, FCC §22.917, FCC

§24.238(a)

FCC Part 22 & 24

Out of Band Emissions:

The mean power of emission must be attenuated below
the mean power of the non-modulated carrier (P) on any
frequency twice or more than twice the fundamental
frequency by at lease 43 + 10 log P dB.

Mobile Emissions in Base Frequency Range:

The mean power of any emissions appearing in the base
station frequency range from cellular mobile transmitters
operated must be attenuated to a level not exceed —80
dBm at the transmit antenna connector.

Band Edge Requirements:

In the 1MHz bands immediately outside and adjacent to
the frequency block, a resolution bandwidth of at lease
1% of the emission bandwidth of the fundamental
emission of the transmitter may be employed to measure
the Out of band Emission

Shielded room

Low/ Middle/ High
A

20-24°C

50-65%

100-103 kPa
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Test Plot of Out of Band emissions

GPRS 850
Out of Band emission at antenna terminals — GPRS CH Low

Display Line -13.00 dBm ) Avg Type: Log-Pwr
PNO: Fast (oo  Trig: FreeRun Avg|Held:>100/100
£ -
Atten: 36 dB

IFGain:Low

Ref Offset 17 dB
Ref 43.00 dBm

Stop 1.0000 GHz
Sweep 3.200 ms (1001 pts)

#Res BW 100 kHz
FUNCTION | FUNCTION WIDTH FUNCTION VALUE

MKR| MODE TRC| SCL X Y
fll N [1[f] 824.43 MHz Rp X E Y = e I
Al N [1]f] 47717 MHz 37563dBm| | [ ]

- I

Marker 1 5.048000000000 GHz ] Avg Type: Log-Pwr
PNO: Fast 5 Trig: Free Run Avg|Hold:>100/100

IFGain:Low Atten: 36 dB

Ref Offset 17 B
Ref 43.00 dBm

Stop 9.000 GHz
Sweep 13.33 ms (1001 pts)

#/BW 1.0 MHz
FUNCTION | FUNCTION WIDTH

MKR MODE TRC| SCL X Y B
AN [1]f] 5.048 GHz 2285dBm| | 0000 00|
I e e

FUNCTION VALUE
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Out of Band emission at antenna terminals — GPRS CH Mid
Marker 2 469.410000000 MHz Avg Type: Log-Pwr

PNO: Fast G Trig: Free Run Avg|Held:>100/100
IFGain:Low Atten: 36 dB

Ref Offset 17 dB
1LO dBidiv  Ref 43.00 dBm
og

Stop 1.0000 GHz
Sweep 3.200 ms (1001 pts)

MKR MODE TRC| SCL X FUNCTION FUNCTION WIDTH FUNCTION VALUE

=
1 INEEREE 837.04 MHz 32837dBm| |

Marker 1 3.784000000000 GHz Avg Type: Log-Pwr

PNO: Fast G0 Trig: Free Run Avg|Hold:>100/100 vPE [ -1.

Ref Offset 17 dB
Ref 43.00 dBm

Stop 9.000 GHz
#VBW 1.0 MHz Sweep 13.33 ms (1001 pts)

MK MODE| TRC| SCL X FUNCTION | FUNCTION WIDTH FUNCTION VALUE

=
4 N [1[f] 3.784 GHz -22762dBm| |
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Out of Band emission at antenna terminals — GPRS CH High

Marker 2 452.920000000 MHz Avg Type: Log-Pwr

PNO: Fast 0 1rig: FreeRun Avg|Hold:>100/100
IFGain:Low Atten: 36 dB

Ref Offset 17 dB
Ref 43.00 dBm

Stop 1.0000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 3.200 ms (1001 pts)

MKR| MODE TRC| SCL X

FUNCTION FUNCTION WIDTH FUNCTION VALUE

Y
(l N [1]f] 849.65 MHz 32914dBm| [ 0000 00000 ]
A N [1]7] 452.92 MHz 386M1dBm| | 00000 000O0O0O0O0O0O0O0O0O0O0O0O0O0O0O0O0O0O0O0O]
-~ e e e I

| Juse bl | ecmac.an | AL U
Marker 1 3.816000000000 GHz ) Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:>100/100
: -
IFGain:Low Atten: 36 dB

Ref Offset 17 dB
1LO dBidiv. Ref 43.00 dBm

Stop 9.000 GHz
#VBW 1.0 MHz Sweep 13.33 ms (1001 pts)

MKR| MODE TRC| SCL. X FUNCTION FUNCTION WIDTH FUNCTION VALUE

Y -
S N [1[f]  3816GHz| -22389dBm| | | 0000 ]
a4 [ [ [ [ ! [ [ ]
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GPRS 1900

Out of Band emission at antenna terminals — GSM CH Low

Marker 1 839.950000000 MHz Avg Type: Log-Pwr

PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 36 dB

Ref Offset 17 dB
Ref 43.00 dBm

Stop 1.0000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 3.200 ms {1001 pts)

MKR MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE

d N [1[¢] 839 95 MHz -36. 642 dBm| |

Marker 2 3.812000000000 GHz . Avg Type: Log-Pwr

PNO: Fast (G0 Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 36 dB

Ref Offset 17 dB
i Ref 43.00 dBm

MKR| MODE| TRC| SCL X [ FUNCTION FUNCTION WIDTH FUNCTION VALUE
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Out of Band emission at antenna terminals — GSM CH Mid

Marker 1 886.510000000 MHz

Avg Type: Log-Pwr
PNQ: Fast )  17ig: FreeRun Avg|[Hold:>100/100
IFGain:Low Atten: 36 dB

Mkri 886.51 MHz
Ref 43 00 dBmM -37.329 dBm

Stop 1.0000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 3.200 ms (1001 pts)

MKR| MODE TRC| SCL FUNCTION | FUNCTION WIDTH FUNCTION VALUE

X Y
N N [1]f] 886.51 MHz 37.320dBm| |
L. ! 1 | ]

Marker 2 3.831000000000 GHz Avg Type: Log-Pwr

PNO: Fast 0 1rig: FreeRun Avg|Hold:>100/100
IFGain:Low Atten: 36 dB

Ref Offset 17 dB
Ref 43.00 dBm

Stop 20.000 GHz
Sweep 31.67 ms (1001 pts)

MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE
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Out of Band emission at antenna terminals — GSM CH High

Marker 1 884.570000000 MHz Avg Type: Log-Pwr
—  Trig: Free Run Avg|Hold:>100/100

PNO: Fast ()
IFGain:Low ™ Atten: 36 dB

Ref Offset 17 dB
Ref 43.00 dBm

Stop 1.0000 GHz
#VBW 100 kHz Sweep 3.200 ms (1001 pts)

MKR MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE

N |1[f] 884 57 MHz -37. 124 dBm| |

Marker 2 3.793000000000 GHz ) Avg Type: Log-Pwr

PNO: Fast () Trig: Free Run Avg|Hold:>100/100
5 ——

IFGain:Low Atten: 36 dB

Ref Offset 17 dB
1LO dBidiv Ref 43.00 dBm
og

#VBW 1.0 MHz Sweep 31.67 ms (1001 pts)

MKR| MODE TRC| SCL. X FUNCTION FUNCTION WIDTH FUNCTION VALUE

(l N [1[f] 1912 GHz| 29. 3?5 dm| [ 0|
Al N [1]F] 3.793 GHz 23702dBm| [ 0 000000000 |
|

-: | |




A TUVRheinland®

Produkte
Products

Prufbericht - Nr.: 16081948 001 Seite 45 von 89
Test Report No.: Page 45 of 89

GPRS 850

Band Edge emissions — GPRS CH Low

Marker 2 824.000000000 MHz _ " Avg Type: Log-Pwr
PNO: Wide S0 Trig: Free Run Avg|Hold:>100/100

IFGain:Low Atten: 24 dB

Ref Offset 17 dB
10gBidw Ref 30.00 dBm

Center 824.0000 MHz Span 1.000 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 1.000 ms (1001 pts)

Band Edge emissions —GPRS CH High

Marker 2 849.000000000 MHz ) Avg Type: Log-Pwr
PNO: Wide o  Trig: FreeRun Avg|Hold:>100/100
IFGain:Low Atten: 24 dB

Ref Offset 17 dB Mkr2 849.000 MHz

10 gBde Ref 30.00 dBm -13.700 dBm

Center 849.0000 MHz Span 1.000 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 1.000 ms (1001 pts)
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Band Edge emissions — GPRS CH Low
o ~ AvgType LogPur
PNO: Wide S0 Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 24 dB

Mkr2 1.850 000 GHz
Ref Offset 17 dB
EggBldiv sz 35.900 dBm -15.446 dBm

BEERR1NEED
SEEIAREN

s
ik

Center 1.8500000 GHz
#Res BW 10 kHz #VBW 30 kHz

Band Edge emissions — GPRS CH High

Marker 2 1.910000000000 GHz ) Avg Type: Log-Pwr
PNO: Wide 0 Trig: Free Run Avg|Hold:>100/100

IFGain:Low Atten: 24 dB

Mkr2 1.910 000 GHz
Ref 30.00 dBm 15.882 dBm

Center 1.9100000 GHz

#Res BW 10 kHz #VBW 30 kHz Sweep 1.000 ms (-1 001 pts)
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EDGE 850

Out of Band emission at antenna terminals —-EDGE CH Low

Marker 2 572.230000000 MHz Avg Type: Log-Pwr
Avg|Hold:>100/100

PNO: Fast 5 1Tig: Free Run
IFGain:Low Atten: 36 dB

Ref Offset 17 dB
Ref 43.00 dBm

#VBW 100 kHz

MKR! MODE TRC| SCL X FUNCTION | FUNCTION WIDTH FUNCTION VALUE

s
(N [1]7] 824.43 MHz 20730dBm| |
d N [1]f] 572.23 MHz -38.342dBm| |

s —
Marker 1 3.704000000000 GH=z . Avg Type: Log-Pwr

PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 36 dB

Ref Offset 17 dB
Ref 43.00 dBm

MKR| MODE TRC| SCL X % FUNCTION | FUNCTION WIDTH FUNCTION VALUE

A N[1[f]  3704GHz| 227%6dBm| | 0 0000000000000 ]
-~ e e
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Out of Band emission at antenna terminals -EDGE CH Mid

Marker 2 648.860000000 MHz . Avg Type: Log-Pwr

PNO: Fast (50 Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 36 dB

Ref Offset 17 dB
Ref 43.00 dBm

Stop 1.0000 GHz
#VBW 100 kHz Sweep 3.200 ms (1001 pts)

MKR| MODE TRC| 5CL FUNCTION FUNCTION WIDTH FUNCTION VALUE

1 MEENEE 837 04 MHz 29 404 =Y I
(A N | 1] f] 648.86 MHz -38620dBm| | [ 000000000000 |

Marker 1 3.832000000000 GHz ) Avg Type: Log-Pwr

PNO: Fast 0 Trig: FreeRun Avg|Hold:>100/100
IFGain:Low Atten: 36 dB

Ref Offset 17 dB
Ref 43.00 dBm

#VBW 1.0 MHz Sweep 13.33ms (1001 pts)

MKR, MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE

1 IIII]I]_!EEEEIE -22 478 dBm ___
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Out of Band emission at antenna terminals —-EDGE CH High

Marker 2 732.280000000 MHz Avg Type: Log-Pwr
Avg|Hold:>100/100

PNO: Fast o) 1rig: FreeRun
IFGain:Low Atten: 36 dB

Ref Offset 17 dB
Ref 43.00 dBm

Stop 1.0000 GHz
#VBW 100 kHz Sweep 3.200 ms (1001 pts)

MKR| MODE TRC| SCL X

5
gl N (1 f] 849.65 MHz 20887dBm| | 000 00000 ]
Al N [1]f] 732.28 MHz TR LI =Y I e
e/ !/ _________________|

FUNCTION FUNCTION WIDTH FUNCTION VALUE

Marker 1 7.296000000000 GHz . Avg Type: Log-Pwr
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 36 dB

Ref Offset 17 dB
Ref 43.00 dBm

#VBW 1.0 MHz Sweep 13.33 ms {1001 pts)

MKR| MODE TRC| SCL.

AN [1]f]
o~ I N

FUNCTION FUNCTION WIDTH FUNCTION VALUE

X Y
7.296 GHz 21.924dBm| |
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EDGE 1900
Out of Band emission at antenna terminals —-EDGE CH Low

Marker 1 854.500000000 MHz Avg Type: Log-Pwr

PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 36 dB

Ref Offset 17 dB
Ref 43.00 dBm

#VBW 100 kHz

MKR| MODE| TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE

4 N [1]f] 854 50 MHz -38.219 dBm | | 00000000 ]

arker 2 3.774000000000 GHz . Avg Type: Log-Pwr

PNO: Fast 50 Trig: Free Run Avg|Held:>100/100
IFGain:Low Atten: 36 dB

Ref Offset 17 dB
Ref 43.00 dBm

MKR| MODE TRC| SCL X i FUNCTION FUNCTION WIDTH FUNCTION VALUE

gl N [1]f] = 1.855GHz] 28.334 dBm
Al N [1]f]  3774GHz|  -23.503dBm

o~ [ I N
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Out of Band emission at antenna terminals -EDGE CH Mid

arker 1 894.270000000 MHz Avg Type: Log-Pwr

PNO: Fast o  1rig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 36 dB

Ref Offset 17 dB
1LO dBidiv  Ref 43.00 dBm

Stop 1.0000 GHz
Sweep 3.200 ms (1001 pts)

Y FUNCTION FUNCTION WIDTH FUNCTION VALUE

MKR| MODE TRC| SCL

x
N [1]Ff] 894.27 MHz
~ [

e | e | Juse  wu | | ocnac.am L LLamy fu | |
Marker 2 3.793000000000 GHz ) Avg Type: Log-Pwr
PNO: Fast (o) Trig: FreeRun Avg|Hold:>100/100
IFGain:Low Atten: 36 dB

Ref Offset 17 dB
Ref 43.00 dBm

Stop 20.000 GHz
Sweep 31.67 ms (1001 pts)

FUNCTION FUNCTION WIDTH FUNCTION VALUE

MKR| MODE TRC| 5CL X

Bé -
gl N [1[f] 1.874 GHz 28000dBm| | 0| 00000 ]
Al N (1] 7] 3.793 GHz 23328dBm| [ [ 0000000000000 |
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Out of Band emission at antenna terminals —-EDGE CH High

Marker 1 889.420000000 MHz .

PNO: Fast 5,
IFGain:Low

Trig: Free Run
Atten: 36 dB

Ref Offset 17 dB

1LOSBMW Ref 43.00 dBm

#VEW 100 kHz

Avg Type: Log-Pwr
Avg|Hold:>100/100

Stop 1.0000 GHz
Sweep 3.200 ms (1001 pts)

MKR| MODE TRC| SCL FUNCTION

of N [1]f] 88942 MHz] 889 A2 MHz| ___-38.331 dBm| 331 dBm| |

FUNCTION WIDTH FUNCTION VALUE

Marker 2 3.831000000000 GHz _
Trig: Free Run

PNO: Fast
*  Atten: 36 dB

IFGain:Low

— .A\:'Q-Typelz Log-Pwr
Avg|Held:>100/100

Ref Offset 17 B
Ref 43.00 dBm

#VBW 1.0 MHz

Stop 20.000 GHz
Sweep 31.67 ms (1001 pts)

MKR| MODE TRC| SCL Y FUNCTION

1 IIII]I]_EIEIBIE 28.221 dBm ___
ol N [1]f]  3831GHzl -22618dBm| [ [ ]

FUNCTION 'WIDTH FUNCTION VALUE
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EDGE 850

Band Edge emissions — EDGE CH Low

Marker 1 824.182000000 MHz ] Avg Type: Log-Pwr
PNO: Wide O Trig: Free Run Avg|Hold:>100/100

IFGain:Low Atten: 24 dB

Mkr1 824.182 MHz
Ref Offset 17 dB
1LogBde RZf 35%0 dBm 20.499 dBm

N N N A N N W
N N I NN Y ; A

DS IO Sk R N
N ) O I

Center 824.0000 MHz Span 1.000 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 1.000 ms (1001 pts)
Band Edge emissions — EDGE CH High
Display Line -13.00 dBm . Avg Type: Log-Pwr
PNO: Wide S0 Trig: Free Run Avg|Hold:>100/100

IFGain:Low Atten: 24 dB
Mkr1 848.839 MHz
Ref Offset 17 dB
Eogsldw RZf 33%0 dBm 18.114 dBm

N S SN I R
I 4 D - B

Center 849.0000 MHz Span 1.000 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 1.000 ms (1001 pts)
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EDGE 1900

Band Edge emissions — EDGE CH Low

PNO: Wide o  Trig: FreeRun
IFGain:Low Atten: 24 dB

Ref Offset 17 dB
1LO gB!dW Ref 30.00 dBm

Center 1.8500000 GHz
#Res BW 10 kHz

Band Edge emissions — EDGE CH High

#VBW 30 kHz

Avg Type: Log-Pwr
Avg|Hold:>100/100

Mkr2 1.850 000 GHz
-21.234 dBm

Span 1.000 MHz
Sweep 1.000 ms (1001 pts)

Marker 2 1.910000000000 GHz ]
PNO: Wide G  Trig: FreeRun

IFGain:Low Atten: 24 dB

Ref Offset 17 dB
EO gBIdlv Ref 30.00 dBm

Center 1.9100000 GHz

#Res BW 10 kHz #VBW 30 kHz

Avg Type: Log-Pwr
Avg|Hold:>100/100

Mkr2 1.910 000 GHz
-21.953 dBm

Span 1.000 MHz
Sweep 1.000 ms (1001 pts)
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WCDMA Band Il

Out of Band emission at antenna terminals — WCDMA CH Low

Marker 1 826.370000000 MHz Avg Type: Log-Pwr

PNO: Fast (50 Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 36 dB

Ref Offset 17 dB
Ref 43.00 dBm

A et e o e ]
]

Stop 1.0000 GHz

#VBW 100 kHz Sweep 3.200 ms (1001 pts)
MKR| MODE TRC| SCL| X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE
I N [1]f] 82637 MHz| 37698dBm| [ 00000 00|
> N e e

Marker 2 3.812000000000 GHz Avg Type: Log-Pwr

PNO: Fast G0 1rig: FreeRun Avg|Hold:>100/100
IFGain:Low Atten: 36 dB

Ref Offset 17 dB
Ref 43.00 dBm

Stop 20.000 GHz
#VBW 1.0 MHz Sweep 31.67 ms (1001 pts)

MKR| MODE TRC| SCL X FUNCTION | FUNCTION WIDTH FUNCTION VALUE

Y]
gl N [1[f] 1855 GHz| 22948dBm| | 00000 00|
Al N [1[f] 3812 GHz] 22840dBm| [ 00000000 |
-~ I e I I s e
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Out of Band emission at antenna terminals — WCDMA CH Mid
Marker 1 945.680000000 MHz _ Avg Type: Log-Pwr
— Trig: Free Run Avg|Hold:>100/100

PNO: Fast ()
IFGain:Low Atten: 36 dB

Ref Offset 17 dB
Ref 43.00 dBm

MKR| MODE TRC| SCL X i FUNCTION FUNCTION WIDTH FUNCTION VALUE

N | 1]f] 945.68 MHz Ry LT =T ] I R R
o~ I N I | |

Marker 2 3.774000000000 GHz ) Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100

PNO: Fast G
IFGain:Low Atten: 36 dB

Ref Offset 17 dB
Ref 43.00 dBm

#VBW 1.0 MHz Sweep 31.67 ms (1001 pts)

MKR MODE TRC 5CL X v FUNCTION | FUNCTION WIDTH FUNCTION VALUE -
1 INEEEEE 1.874 GHz 23302dBm| [ 000000 00|
A N [1]7] 3.774 GHz 23477dBm| [ ]
—_—_—_—_——— e e —
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Out of Band emission at antenna terminals — WCDMA CH High
Marker 1 945.680000000 MHz _ Avg Type: Log-Pwr

PNO: Fast G 1rig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 36 dB

Ref Offset 17 dB
1LOgBld|v Ref 43.00 dBm

#VBW 100 kHz

MKR| MODE| TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE

0 N [1[f] 945 68 MHz -38279 dBm _—_

Marker 2 3.793000000000 GHz o Avg Type: LogPwr

PNO: Fast 5 Trig: Free Run Avg|Held:>100/100
IFGain:Low Atten: 36 dB

Ref Offset 17 dB
Ref 43.00 dBm

#VBW 1.0 MHz Sweep 31.67 ms (1001 pts)

MKR MODE TRC| SCL. X FUNCTION FUNCTION \WIDTH FUNCTION WALUE

fl N [1]fF] 0 1912 GHz| PEX 130 =T 1 I I
PN [1[f] 3793 GHz|  -22.078 dBm) ___
> I s
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WCDMA Band V

Out of Band emission at antenna terminals — WCDMA CH Low

Marker 2 579.990000000 MHz Avg Type: Log-Pwr

PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 36 dB

Ref Offset 17 dB
1LO dBidiv._ Ref 43.00 dBm

Stop 1.0000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 3.200 ms (1001 pts)

MKR| MODE TRC| SCL X FUNCTION FUNCTION WIDTH FUNCTION VALUE

=
(l N [1[¢]  827.34 MHz] 9418dBm( [ ]
AN L4 f 57999MHz| __38503¢BMO |

Marker 1 3.880000000000 GHz ' ' Avg Type: Log-Pwr

PNO: Fast o  1rig: FreeRun Avg|Hold:>100/100
IFGain:Low Atten: 36 dB

Ref Offset 17 dB
1LO dBidiv. Ref 43.00 dBm

#VBW 1.0 MHz Sweep 13.33 ms (1001 pts)

MKR| MODE TRC| SCL X FUNCTION | FUNCTION WIDTH FUNCTION VALUE

Y P
0 N [1[f] 3.880 GHz -22047Bm| [ |
|

- I e e Y A
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Out of Band emission at antenna terminals — WCDMA CH Mid
Marker 2 568.350000000 MHz Avg Type: Log-Pwr

PNO: Fast GO Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 36 dB

Ref Offset 17 dB
1LO dBidiv. Ref 43.00 dBm

#VBW 100 kHz Sweep 3.200 ms (1001 pts)

MKR| MODE TRC| SCL X v FUNCTION | FUNCTION WIDTH FUNCTION VALUE -
(N [1]F] 838.01 MHz 8324dBm) [ 0000 0000000 ]

A N [ 1]f] 568.35 MHz 38406dBm[ [ T 0000000000000 ]

Marker 1 8.952000000000 GHz ) Avg Type: Log-Pwr

PNO: Fast () Trig: Free Run Avg|Hold:>100/100
5 ——

IFGain:Low Atten: 36 dB

Ref Offset 17 dB
1LO dBidiv. Ref 43.00 dBm
°g

MKR| MODE TRC| SCL| X W FUNCTION FUNCTION WIDTH FUNCTION VALUE
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Out of Band emission at antenna terminals — WCDMA CH High

Marker 2 619.760000000 MHz ) Avg Type: Log-Pwr
PNO: Fast (o  1rig: FreeRun Avg|Held:>100/100
=
IFGain:Low Atten: 36 dB

Ref Offset 17 dB
Ref 43.00 dBm

Stop 1.0000 GHz
#VBW 100 kHz Sweep 3.200 ms (1001 pts)

MKR MODE| TRC| SCL X FUNCTION | FUNCTION WIDTH FUNCTION VALUE

=
1 INEEREE 836.07 MHz 18670dBm| [ |
A N [1[f] 619.76 MHz 38258dBm| |

Marker 1 3.848000000000 GHz ) Avg Type: Log-Pwr
PNO: Fast 5 Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 36 dB

Mkr1 3.848 GHz

Ref 43.00 dBm -21.392 dBm

#VBW 1.0 MHz Sweep 13.33ms (:I 001 pts)

FUNCTION FUNCTION WIDTH FUNCTION VALUE

Y
21392éBm [ 000 0000000000000 |
s

MKR MODE TRC| SCL

X
0 N [1[f] 3.848 GHz
< I
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WCDMA Band Il

Band Edge emissions - WCDMA CH Low

RBW 51 kHz i Avg Type: Log-Pwr
PNO: Wide T Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 26 dB

Ref Offset 17 dB Mkr2 1.850 000 GHz

1L%gBidiv Ref 33.00 dBm -13.468 dBm

. -------‘__‘n ) _

Center 1.850000 GHz Span 2.000 MHz
#Res BW 51 kHz #VBW 150 kHz Sweep 1.000 ms (1001 pts)
Band Edge emissions -WCDMA CH High
Marker 2 1.910000000000 GHz ] Avg Type: Log-Pwr

PNO: Wide SO Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 26 dB

Mkr2 1.910 000 GHz
Ref Offset 17 dB
1LDgB!d|v R::f 3:?.710 dBm -16.292 dBm

N
||
N
.
I
E—
B i
.
.
||
|

#Res BW 51 kHz #VBW 150 kHz Sweep 1.000 ms (1001 pts)
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WCDMA Band V

Band Edge emissions “-WCDMA CH Low

Marker 2 824.000000000 MHz

PNO: Wide G0
IFGain:Low

Ref Offset 17 dB

1LO gB!dw Ref 30.00 dBm

AN A
INNRINEAD
LR

R

Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100

#Atten: 24 dB

ANNAEINANE
INNERNEED
N
ANNARINAYE

#VBW 300 kHz

Band Edge emissions “-WCDMA CH High

Marker 2 849.000000000 MHz

PNO: Wide S0
IFGain:Low

Ref Offset 17 dB

10 dBidiv  Ref 30.00 dBm
og

Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100

#Atten: 24 dB

#VBW 300 kHz

Mkr2 824.000 MHz
-24.240 dBm

Mkr2 849.000 MHz
-23.747 dBm

Span 2.000 MHz
Sweep 1.000 ms (1001 pts)
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WCDMA / HSDPA Band Il

Out of Band emission at antenna terminals — HSDPA CH Low

Start Freq 1.000000000 GHz ] Avg Type: Log-Pwr
PNO: Fast ()  Trig: FreeRun Avg|Hold:>100/100
-
IFGain:Low #Atten: 26 dB

Mkr2 9.018 GHZ
Ref Offset 17 dB
1LDgB.fd|v Rfef 3:??.e00 dBm -32.195 dBm

#VBW 1.0 MHz

Marker 1 867.110000000 MHz . Avg Type: Log-Pwr T
PNO: Fast GO Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 26 dB

Ref Offset 17 dB
10 dBidlv Ref 33.00 dBm

Stop 1.0000 GHz
Sweep 3.200 ms (1001 pts)

#Res BW 100 kHz #VBW 100 kHz
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Out of Band emission at antenna terminals — HSDPA CH Mid

L - Suse L scnacin ALan auIw
Marker 1 906.880000000 MHz ) Avg Type: Log-Pwr
PNO: Fast GO Trig: Free Run Avg|Held:>100/100
IFGain:Low #Atten: 26 dB

Ref Offset 17 dB
Ref 33.00 dBm

mmmmm
Sl e s i A i

Stop 1.0000 GHz
#VBW 100 kHz Sweep 3.200 ms (1001 pts)

arker 2 3.774000000000 GHz ] Avg Type: Log-Pwr
PNO: Fast (o=  Trig: FreeRun Avg|Hold:>100/100
-
IFGain:Low #Atten: 26 dB

Ref Offset 17 dB
Ref 33.00 dBm

Stop 20.000 GHz
#VBW 1.0 MHz Sweep 31.67 ms (1001 pts)
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Out of Band emission at antenna terminals — HSDPA CH High
. Avg Type: Log-Pur

PNO: Fast GO Trig: Free Run Avg|Held:>100/100
IFGain:Low #Atten: 26 dB

Ref Offset 17 dB
10 sc,idewv Ref 33.00 dBm

Stop 1.0000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 3.200 ms (1001 pts)

Marker 2 5.142000000000 GHz ) Avg Type: Log-Pwr

PNO: Fast GO Trig: FreeRun Avg|Hold: 84/100
IFGain:Low #Atten: 26 dB

Ref Offset 17 dB
1L%gB!div Ref 33.00 dBm

Stop 20.000 GHz
#VBW 1.0 MHz Sweep 31.67 ms (1001 pts)




A TUVRheinland®

Produkte

Products
Prufbericht - Nr.: 16081948 001 Seite 66 von 89
Test Report No.: Page 66 of 89

WCDMA / HSDPA Band V

Out of Band emission at antenna termmals — HSDPA CH Low

HLIOIN BU T L

Ref Level 43 00 dBm . Avg Type: Log-Pwr
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 38 dB

Ref Offset 17 dB
Ref 43.00 dBm

Stop 1.0000 GHz

#VBW 100 kHz Sweep 3.200 ms (1001 pts)
MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE
1 INEEEEE 826 37 MHz 17.221 dBm ——_
A N [1[f] 53343 MHz| -36.633 dBm ——_

e | |

Marker 1 3.792000000000 GHz . Avg Type: Log-Pwr
PNO: Fast (o  Irig: FreeRun Avg|Hold:>100/100
IFGain:Low #Atten: 26 dB

Ref Offset 17 dB
Ref 33.00 dBm

#VBW 1.0 MHz Sweep 13.33 ms (1001 pts)

MKR| MODE TRC| SCL FUNCTION | FUNCTION WIDTH FUNCTION VALUE
AN [1]F] 3.792 GHz -34 (112 dBm| | |
2 [ I 1 ! |
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Out of Band emission at antenna termlnals — HSDPA CH Mid

Marker 2 443.220000000 MHz ' N T AvgType:LogPur
: Avg|Hold:>100/100

PNO: Fast G 1rig: Free Run
IFGain:Low #Atten: 38 dB

Ref Offset 17 dB
Ref 43.00 dBm

Stop 1.0000 GHz
#VBW 100 kHz Sweep 3.200 ms (1001 pts)

MKR| MODE| TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE

gl N [1]7] ass 01 MHz 18. 195 dBm| | [
Al N [ 1]f] 443.22 MHz 37697dBm| [ [ ]
= I e

Marker 1 5.920000000000 GHz i Avg Type: Log-Pwr
PNO: Fast o  1rig: FreeRun Avg|Hold:>100/100

IFGain:Low #Atten: 26 dB

Mkr1 5.920 GHz
Ref Offset 17 dB
Reef 3:?.900 dBm -33.393 dBm

Stop 9.000 GHz
#VBW 1.0 MHz Sweep 13.33 ms (1001 pts)

MKR MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE

1 IIII]I]_EEIEEIE -33 393 | 33393dBm| |
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Out of Band emission at antenna terminals — HSDPA CH High
Marker 1 847.710000000 MHz . Avg Tvps Log-Pwr

PNO: Fast (G Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 38 dB

Ref Offset 17 dB
Ref 43.00 dBm

#Res BW 100 kHz #VBW 100 kHz

MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE

N [1]¢] 84? 71 MHz 18. 5(11 =1 I
P N [1]¢] 424.79 MHz -36 767 dBm _—_
3 I

Marker 1 3.864000000000 GHz ) Avg Type: Log-Pwr

PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 26 dB

Ref Offset 17 dB
Ref 33.00 dBm

MKR| MODE TRC| SCL ] FUNCTION FUNCTION WIDTH FUNCTION VALUE

1 | N [1]f] 3.864 GHz -31.741 dBm
[ ]
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WCDMA / HSDPA Band |
Band Edge emissions — HSDPA CH Low

Marker 2 1.850000000000 GHz ] Avg Type: Log-Pwr
PNO: Wide 50 Trig: Free Run Avg|Held:>100/100
IFGain:Low #Atten: 26 dB

Mkr2 1.850 000 GHz
Ref Offset 17 dB
1ngBidiv RZf 3:;9'00 dBm -20.899 dBm

#VBW 150 kHz

Band Edge emissions — HSDPA CH High

Marker 2 1.910000000000 GHz ] Avg Type: Log-Pwr
PNO: Wide G0 Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 26 dB

Mkr2 1.910 000 GHz
Ref Offset 14 dB
E%gB!div Rfef 35.7)0 dBm -16.326 dBm

Span 2.000 MHz
#VBW 150 kHz Sweep 1.000 ms (1001 pts)
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WCDMA / HSDPA Band V
Band Edge emissions — HSDPA CH Low

Marker 2 824.000000000 MHz )
PNO: Wide 50 Trig: Free Run
IFGain:Low #Atten: 26 dB

Ref Offset 17 dB
Ref 33.00 dEm

#VBW 150 kHz

Avg Type: Log-Pwr
Avg|Hold:>100/100

Mkr2 824.000 MHz
-21.039 dBm

Band Edge emissions — HSDPA CH High

Marker 1 848.046000000 MHz

PNO: Wide 50 Trig: Free Run
IFGain:Low #Atten: 26 dB

Ref Offset 17 dB
Ref 33.00 dBm

#VBW 150 kHz

Avg Type: Log-Pwr
Avg|Hold:>100/100

Sweep 1.000 ms (1001 pts)
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WCDMA / HSUPA Band Il

Out of Band emission at antenna terminals — HSUPA CH Low

Marker 1 873.900000000 MHz . Avg Type: Log-Pwr
PNO: Fast o  Trig: FreeRun Avg|Hold:>100/100
5 ——
IFGain:Low #Atten: 26 dB

Ref Offset 17 dB
10 dB!dnr Ref 33.00 dBm

Stop 1.0000 GHz
Sweep 3.200 ms (1001 pts)

Marker 2 5.750000000000 GHz ) Avg Type: Log-Pwr
PNO: Fast (50  1rig: FreeRun Avg|Hold: 71/100
IFGain:Low #Atten: 26 dB

Ref Offset 17 dB
E%gB.fdiv Ref 33.00 dBm

#VBW 1.0 MHz Sweep 3

Stop 20.000 GHz
1.67 ms (1001 pts)
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Out of Band emission at antenna termmals — HSUPA CH Mid

Marker 1 914.640000000 MHz ) ~ Avg Type: Log-Pwr

PNO: Fast GO Trig: Free Run Avg|Hoeld:>100/100
IFGain:Low #Atten: 26 dB

Ref Offset 17 dB
10 dBrdiv. - Ref 33.00 dBm
og

Stop 1.0000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 3.200 ms (1001 pts)

Start Freq 1.000000000 GHz ] Avg Type: Log-Pwr
PNO: Fast 0 Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 26 dB

Ref Offset 17 dB
E%ngdiv Ref 33.00 dBm

Stop 20.000 GHz
#/BW 1.0 MHz Sweep 31.67 ms (1001 pts)
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Out of Band emission at antenna terminals — HSUPA CH High
. AT T

PNO: Fast (0  1rig: FreeRun Avg|Hold:>100/100
IFGain:Low #Atten: 26 dB

Ref Offset 17 dB
10 sc’iBl'dlv Ref 33.00 dBm

Stop 1.0000 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 3.200 ms (1001 pts)

Start Freq 1.000000000 GHz . Avg Type: Log-Pwr
PNO: Fast (G0 Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 26 dB

Ref Offset 17 dB
1LD dBidiv Ref 33.00 dBm
og

#VBW 1.0 MHz Sweep 31.67 ms (1001 pts)
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HSUPA / WCDMABand V
Out of Band emission at antenna terminals — HSUPA CH Low

Marker 2 273.470000000 MHz Avg Type: Log-Pr

PNO: Fast (G Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 38 dB

Ref Offset 17 dB
Ref 43.00 dBm

Stop 1.0000 GHz
Sweep 3.200 ms (1001 pts)

FUNCTION FUNCTION WIDTH FUNCTION VALUE

v
16.444 dBm

-37.505 dBm

Marker 1 3.832000000000 GHz [N ~ Avg Type: Log-Pwr

PNO: Fast GO Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 26 dB

Ref Offset 17 dB
Ref 33.00 dBm

Stop 9.000 GHz
#VBW 1.0 MHz Sweep 13.33 ms (1001 pts)
MKR| MODE| TRC| SCL! FUNCTION FUNCTION WIDTH FUNCTION VALUE -

1 IIII]I]_EEEIEIE -32.| 644 dBm| |
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Out of Band emission at antenna terminals - HSUPA CH Mid

Marker 2 458.740000000 MHz _ Avg Type: Log-Pwr

PNO: Fast 0 1rig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 38 dB

Ref Offset 17 dB
Ref 43.00 dBm

Stop 1.0000 GHz
Sweep 3.200 ms (1001 pts)

MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE

N [ 1] f] 838 01 MHz 17241 dBm

Al N [1[f] 458.74 MHz -36.825 dBm
- | e

Marker 1 3.808000000000 GHz ) Avg Type: Log-Pwr
PNQ: Fast G  Trig: Free Run Avg|Held:>100/100

IFGain:Low #Atten: 26 dB

Ref Offset 17 dB
Ref 33.00 dBm

Stop 9.000 GHz
#VBW 1.0 MHz Sweep 13.33 ms (1001 pts)

MKR| MODE TRC| SCL. FUNCTION FUNCTION WIDTH FUNCTION VALUE

N [1]f] 3.808 GHz -32 444 =T v
> I I I




A TUVRheinland®

Produkte

Products
Prufbericht - Nr.: 16081948 001 Seite 76 von 89
Test Report No.: Page 76 of 89

Out of Band emission at antenna termmals — HSUPA CH High
~ AveType:LogPur

PNO: Fast G Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 38 dB

Ref Offset 17 dB
1LC| dBidiv Ref 43.00 dBm
g

Stop 1.0000 GHz
#VBW 100 kHz Sweep 3.200 ms (1001 pts)

MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE

1 | N [1]f] 847 71 MHz 17 933 8em ! 0 0000000000000 |
e N [1[f[  58872MHz] -36361dBm| [ | |

Marker 1 3.760000000000 GHz . Avg Type: Log-Pwr

PNO: Fast GO Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 26 dB

Ref Offset 17 dB
Ref 33.00 dBm

Stop 9.000 GHz
#VBW 1.0 MHz Sweep 13.33 ms (1001 pts)

MKR MODE| TRC| SCL! FUNCTION FUNCTION WIDTH FUNCTION VALUE

1 lIllfll] 3 760 GHz -31 933 dBm —
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WCDMA / HSUPA Band Il

Band Edge emissions — HSUPA CH Low

PNO: Wide [0 11ig: FreeRun
IFGain:Low #Atten: 26 dB

Avg Type: Log-Pwr
Avg|Hold:>100/100

Ref Offset 14 dB
EO gBIdw Ref 30.00 dBm

#VBW 150 kHz

Band Edge emissions — HSUPA CH High

Marker 2 1.910000000000 GHz )
PNO: Wide 0  11ig: FreeRun
IFGain:Low #Atten: 26 dB

Ref Offset 14 dB
Ref 30.00 dBm

#/BW 150 kHz

Avg Type: Log-Pwr
Avg|Hold:>100/100

Sweep 1.000 ms (1001 pts)
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WCDMA / HSUPA Band V
Band Edge emissions — HSUPA CH Low

Marker 2 824. 000000000 MHz Avg Type: Log-Pwr

PNO: Wide GO  1rig: FreeRun Avg|Hold:>100/100
IFGain:Low #Atten: 26 dB

Mkr2 824.000 MHz
Ref Offset 17 dB
EUgBIdlv RZf 3:?960 dBm -20.268 dBm

#VBW 150 kHz Sweep 1.000 ms (1001 pts)
Band Edge emissions — HSUPA CH High
Marker 2 849.000000000 MHz ) Avg Type: Log-Pwr
PNO: Wide C,0 1rig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 26 dB

Ref Offset 17 dB
Ref 33.00 dBm

Span 2.000 MHz
#VBW 150 kHz Sweep 1.000 ms (1001 pts)
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5.1.5 Field Strength of Spurious Radiation Measurement

RESULT: Passed
Test standard : According to FCC §2.1053

Basic standard : FCC Part 22 & 24

Kind of test site : 3m Semi-Anechoic Chamber

Test setup

Test Channel : Low/ Middle/ High

Operation mode : A*

Remark: Testing was carried out within frequency range 30MHz to the tenth harmonic.
For details refer to Appendix 1.

The Radiated Emissions testing was performed in the X, Y and Z axis orientation. The X Axis
orientation is the worst-case and recorded in this test report. Due to the small size of the product and
that there are no inductive components of significant size, 9kHz to 30MHz frequency range is not tested
based on technical judgment.

*note: According to the comparison of the result under all of modulations, the EUT with mode GPRS
WCDMA have maximum output power and emits the maximum disturbance.
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5.2 Frequency Stability

5.2.1 Output RF spectrum V.S. Temperature Measurement

RESULT: Passed
Test standard : FCC §2.1055, FCC §22.355, .FCC §24.235

Kind of test site : Shielded Room

Limit : 2.5 ppm

Test setup

Test Channel : Middle

Operation mode : A
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Table 14: Test result of Frequency Stability v.s. Temperature

GPRS 850MHz Band

Band: GPRS 850 Channel: 190
Limit(ppm): 2.5 Frequency: 836.6MHz
GPRS EDGE
l(D\?ng; Tem?:ecr)a ture FDr:\(/q'. Deviation FDr:\(/q'. Deviation Result
(Hz) (ppm) (Hz) (ppm)
-30 18 0.02 17 0.02
-20 9 0.01 10 0.01
-10 25 0.03 24 0.03
0 19 0.02 11 0.01
120 +10 11 0.01 25 0.03 PASS
+20 20 0.02 17 0.02
+30 16 0.02 9 0.01
+40 28 0.03 26 0.03
+50 10 0.01 11 0.01

GPRS 1900MHz Band

Band: GPRS 1900 Channel: 661
Limit(ppm): 2.5 Frequency: 1880.0MHz
GPRS EDGE
?\?ng; Tem;(a;r)a ture lgg\?_' Deviation FDr:\?_' Deviation Result
(Hz) (ppm) (Hz) (ppm)
-30 44 0.02 62 0.03
-20 40 0.02 25 0.01
-10 22 0.01 44 0.02
0 59 0.03 25 0.01
120 +10 41 0.02 44 0.02 PASS
+20 20 0.01 27 0.01
+30 51 0.03 43 0.02
+40 43 0.02 37 0.02
+50 27 0.01 55 0.03
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WCDMA 850MHz Band

Band: WCDMA Band V Channel: 4183
Limit(ppm): 2.5 Frequency: 836.6MHz
Power(VAC) Temperature(°C) RMC 12.2Kbps Result

Freq. Dev.(Hz) Deviation(ppm)

-30 15 0.02
-20 10 0.01
-10 25 0.03

0 18 0.02

120 +10 12 0.01 PASS

+20 19 0.02
+30 15 0.02
+40 22 0.03
+50 17 0.02

WCDMA 1900MHz Band

Band: WCDMA Band Il Channel: 9400
Limit(ppm): 2.5 Frequency: 1880.0MHz
Power(VAC) Temperature(°C) RMC 12.2Kbps Result

Freq. Dev.(Hz) Deviation(ppm)

-30 41 0.02
-20 37 0.02
-10 48 0.03

0 55 0.03

120 +10 46 0.02 PASS

+20 40 0.02
+30 35 0.02
+40 61 0.03
+50 45 0.02
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HSDPA 850MHz Band

Band: WCDMA Band V Channel: 4183
Limit(ppm): 25 Frequency: 836.6MHz
Power(VAC) Temperature(°C) RMC 12.2Kbps Result

Freq. Dev.(Hz) Deviation(ppm)

-30 23 0.03
-20 12 0.01
-10 15 0.02

0 16 0.02

120 +10 20 0.02 PASS
+20 14 0.02
+30 10 0.01
+40 26 0.03
+50 15 0.02
HSDPA 1900MHz Band

Band: WCDMA Band V Channel: 9400
Limit(ppm): 25 Frequency: 1880.0MHz
Power(VAC) Temperature(°C) RMC 12.2Kbps Result

Freq. Dev.(Hz) Deviation(ppm)

-30 35 0.02
-20 45 0.03
-10 58 0.03

0 40 0.02

120 +10 41 0.02 PASS

+20 34 0.02
+30 38 0.02
+40 55 0.03
+50 60 0.03
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HSUPA 850MHz Band

Band: WCDMA Band V Channel: 4183
Limit(ppm): 25 Frequency: 836.6MHz
Power(VAC) Temperature(°C) RMC 12.2Kbps Result

Freq. Dev.(Hz) Deviation(ppm)

-30 9 0.01
-20 18 0.02
-10 15 0.02

0 25 0.03

120 +10 10 0.01 PASS
+20 28 0.03
+30 12 0.01
+40 24 0.03
+50 11 0.01
HSUPA 1900MHz Band

Band: WCDMA Band V Channel: 9400
Limit(ppm): 25 Frequency: 1880.0MHz
Power(VAC) Temperature(°C) RMC 12.2Kbps Result

Freq. Dev.(Hz) Deviation(ppm)

-30 50 0.03
-20 32 0.02
-10 40 0.02

0 35 0.02

120 +10 40 0.02 PASS

+20 52 0.03
+30 63 0.03
+40 42 0.02
+50 48 0.03
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5.2.2 Frequency Stability V.S. Voltage Measurement

RESULT: N/A
Test standard : FCC §2.1055, FCC §22.355, .FCC §24.235

Kind of test site : Shielded Room

Limit : 2.5 ppm

Test setup

Test Channel : Middle

Operation mode : A

The EUT was not battery equipment. Therefore this test item has been skipped.
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6. Safety Human exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Passed

Test standard : FCC §2.1091 and 2.1093
FCC KDB Publication 447498 D01 v06
RSS-102 Issue 5

Limit for power density for general population/uncontrolled exposure is 0.558 mW/cm2 for 300 -1500
MHz frequency range:

The power density P (mW/cm2) = Pt/ 411 r2, where

P+ is the maximum equivalent isotropically radiated power (EIRP).

The peak output power of 32.71 dBm with -1.1 dBi antenna gain corresponds to the equivalent
isotropically radiated power (EIRP) of

32.71 dBm + (-1.1) dBi = 31.61 dBm, which is equal to 1448.77 mW.

The minimum safe distance “r’, where RF exposure does not exceed FCC permissible limit, is

r =sqrt { Pt/ (Px41)} = sqrt {2596.36/12.56} = 14.38 cm <<2m .

Limit for power density for general population/uncontrolled exposure is 1 m\W/cm2 for 1500 -100000
MHz frequency range:

The power density P (mW/cm2) = Pt/ 411 r2, where

P+ is the maximum equivalent isotropically radiated power (EIRP).

The peak output power of 29.31 dBm with -1.1 dBi antenna gain corresponds to the equivalent
isotropically radiated power (EIRP) of

29.31 dBm + (-1.1) dBi = 28.21 dBm, which is equal to 662.21 mW.

The minimum safe distance “r’, where RF exposure does not exceed FCC permissible limit, is

r =sqrt { Pt/ (Px41)} = sqrt {2596.36/12.56} = 7.26 cm << 2m .

The minimum distance for the EUT is greater than 14.38cm.
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M arker : 1. 695390782 G H=z -43. 22 dBm

Level [ dBm ]
20

S
- /"'\rL-H“w'

-100

SOM SO M TOO M Z00 M 400 M TG 2G 3G 5G 9
Frequency [ Hz ]

M O ES 17-03715 G 850 HTH
13 Broadband Ant enna

MEASUREMENT RESULT: "result2"

2017/05/09 04:18nm

Frequency Level Limit
MHz dBm dBm
125.250500 -58.20 -13.00
731.743400 -48.97 -13.00
961.122200 -43.90 -13.00
1315.030100 -48.40 -13.00
1695.390800 -43.22 -13.00
2994.388800 -46.32 -13.00

2017/05/09 04:19nm
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M arker : 1. 695390782 G Hz -41. 52 dBm
Level [ dBm 1]
20
o
-zo0
- a0 <
by L
PRV, /"\fL.n#"" 'J"lﬂﬂl
_ 6o v e
/\—44’~‘M,‘MJ-*‘”'qxﬁv“
L~
- 80
- 100
ZOM GOM TOOM ZOO0M AOOM TG TG 3G 5G [cEe
Frequency [ Hz ]
ES 17-03715 G 850 HTWV
1 1 na 13 Broadband Ant enna
MEASUREMENT RESULT: "result2"
2017/05/08 01:52nm
Frequency Level Limit
MHz dBm dBm
103.156300 -57.37 -13.00
761.623200 -49.07 -13.00
960.921800 -44.53 -13.00
1389.579100 -48.34 -13.00
1695.390800 -41.52 -13.00
2960.721400 -46.62 -13.00
2017/05/09 04:13nm
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M ar ker : 2. 997194389 G H=z -46. 18 dBm
Level  dBm ]
Z0
o
- 20
- 40
1
"
Ceo s i e LM
i A A AP e
|+
- 80
- 100 253 SOM TOOM ZO00 M ZO O™ T & o 3G 5 =]
Frequency [ H= ]
— M ES 17-03715 G 850 LTH
1 1 BA 13 Br oadband Ant enna

MEASUREMENT RESULT: "result2"

2017/05/08 01:52nm

Frequency Level Limit
MHz dBm dBm
103.156300 -57.34 -13.00
583.817600 -52.03 -13.00
960.921800 -45.31 -13.00
1294.589200 -47.49 -13.00
2997.194400 -46.18 -13.00
7495.491000 -48.36 -13.00

2017/05/09 04:01nm
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Marker: 2997194389 GHz -46.89 dBm
Level [dBm]
20
0
-20
-40
et
et P
-60 /\/\__/‘/\ A W WP WERR ol ™
L -
-80
100 30M oM 100M 200M 400M 1G 26 3G 569G
Frequency [Hz]
—  MES 17-03715 G850 LTV
——LIM 13 Broadband Antenna
MEASUREMENT RESULT: "result2"
2017/05/08 01:52nm
Frequency Level Limit
MHz dBm dBm
91.432900 -56.93  -12.00
753.807600 -48.32  -13.00
1307.815600 -48.75  -13.00
2584.769500 -48.84 ~13.00
2997.194400 -46.89  -13.00
7495.450900 -48.86  -13.00

2017/05/09 03:58nm




Produkte Appendix 1

Products TUVRheinland®

.. . . Seite 5 von 23
Priifbericht - Nr.: 16081948 001 Page 5 of 23
Test Report No.

M arker : 2. 994388778 G Hz -45. 8 dBm

Level [dBm ]
20

- 100 - . .
SO M SO T O A ZO00 M TO00 T & = &S <] 5 & cxe
Frequency [ H= ]

M ES 17-03715 S 850 M TH
1.3 Broadband Ant enna

MEASUREMENT RESULT: "result2"

2017/05/08 0l:52nm

Frequency Level Limit
MHz dBm dBm
103.156300 -55.69 -13.00
617.034100 -51.76 -13.00
751.853700 -49.34 -13.00
960.521800 -45.20 -13.00
1670.140300 -47.73 -13.00
2994.388800 -45.80 -13.00

2017/05/09 04:05nm
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M ar ker : 1. 672945892 G H=z= -42. 71 dBm

Level [dBmMm ]
20

oM B8O M TOOM ZTO O M T00 T TE 3G 55 5
Frequency [ H=z 1

— M ES 17-03715 G 850 M TV
13

Broadband Ant enna

MEASUREMENT RESULT: "result2"

2017/05/08 01:52nm

Frequency Level Limit
MHz dBm dBm
103.156300 -57.73 -13.00
749.899800 -19.16 -13.00
960.921800 -44.80 -13.00
1319.839700 -48.52 -13.00
1672.9453800 -42.71 -13.00
2997.943900 -46.71 -13.00

2017/05/09 04:08nm




Produkte Appendix 1

Products TUVRheinland®

. . Seite 7 von 23
Priifbericht - Nr.:

16081948 001 Page 7 of 23
Test Report No.

Level [ dBm ]
20

w/""’”"d"" wmﬁkw‘

O M 200M 400N 1TG 2G 3G éG 1 G 20
Frequency [ Hz 1]

5 G 1900 HTH

MEASUREMENT RESULT: "result2"

2017/05/09 04:18nm

Frequency Level Limit
MHz dBm dBm
G7.795600 -58.56 -13.00
997.996000 -44.53 -13.00
1757.515000 -48.54 -13.00
2735.470900 -47.35 -13.00
6915.839700 -49.30 -13.00
16178.857700 -49.02 -13.00

2017/05/09 04:48nm




Produkte Appendix 1

Products A TUVRheinland®

Priifbericht - Nr.: Seite 8 von 23
16081948 001 Page 8 of 23
Test Report No.
M arker : 6. 607214429 S H=z -a47 . 69 d Bm
Level [ dBmM ]
20
o
- 20
- 40
™
"o «W‘MM,’#’M’ B i "
- 80
- 100 TOON ZO0O0OM 00 M TS = &S = G 5G TO0G =0
Frequency [ Hz]
_—M ES 17-02715 < 1900 LTH
Sonst ant =12 dBRm

MEASUREMENT RESULT: "result2"

2017/05/09 04:18nm

Frequency Level Limit
MHz dBm dBm
103.206400 -58.39 -13.00
947.895800 -47.13 -13.00
1581.162300 -51.21 -13.00
2923.847700 -45.41 -13.00
6607.214400 -47.69 -13.00
16266.032100 -148.70 -13.00

2017/05/09 04:31nm




Produkte
Products

Appendix 1

A TUVRheinland®

Prifbericht - Nr.:
Test Report No.

Seite 9 von 23

16081948 001 Page 9 of 23

M arker : 6. 583166333 G H=z -47. 69 dBm
Level [ dBm 1]
20
o
- 20
- 40 e
ity ot~ ¥ \
-60 Pl yurrt . - J".
- 80
- 100
MM Z00M 400N 226G 3G 5G T < 20
Frequency [ Hz 1
—_M ES 17-03715 G 1900 LTV
Constant — 12 dBm
MEASUREMENT RESULT: "result2"
2017/05/09 04:18nm
Frequency Level Limit
MHz dBm dBm
51.483000 -57.30 -13.00
909.819700 -47.05 -13.00
1316.663300 -53.39 -13.00
2927.855700 -42.49 -13.00
©583.166300 -47.69 -13.00
16266.032100 -45.00 -13.00

2017/05/09 04:35nm




Produkt Appendix 1 & . ®
Products PP A TUVRheinland"

.. . . Seite 10 von 23
Prufbericht - Nr.: 16081948 001 Page 10 of 23
Test Report No.

M arker : 2. 919839679 G H=z -41. 63 dBm

Level [ dBm ]

20

o

- 20

- 40 <>

Ay b

- 60 rn "‘i"ﬁghﬂﬂﬂ’- nﬁndﬂhﬂﬁp _i"~ﬁ“~v”“*nﬂdfrinn'""‘
-80
-te M ZO0O0M JO00N TS SG =X TOG 204

Frequency [ Hz]

15 G 1900 ™M TH
3 dBm

MEASUREMENT RESULT: "result2"

2017/05/09 04:18nm

Frequency Level Limit
MHz dBm dBm
103.206400 -56.66 -13.00
898.797600 -44.63 -13.00
25%5.190400 -44.68 -13.00
2919.83%9700 -41.63 -13.00
6599.196400 -48.48 -13.00
16222.444900 -49.34 -13.00

2017/05/09 04:43nm




Produkte Appendix 1

Products A TUVRheinland®

.. . . Seite 11 von 23
Prufbericht - Nr.: 16081948 001 Page 11 of 23
Test Report No.

M arker : 2. 919839679 G H=z -41. 24 dBm

Level [ dBm ]
20

-eo0 . gl

™ 20 ™M 40 L% (=] 2G 3G 5(3 T S 2043
Frequency [ H=]

7-03715 & 19200 M TV
1 - - 13 dBm

MEASUREMENT RESULT: "result2"

2017/05/09 04:18nm

Frequency Level Limit
MHz dBm dBm
G2.384800 -56.65 -13.00
911.823600 -46._44 -13.00
1344.689400 -53.80 -13.00
2919.898700 -11.24 -13.00
6583.166300 -18.58 -13.00
16222.444500 -48.73 -13.00

2017/05/09 04:39nm




Produkte
Products

Appendit /A TOVRheinland®

Seite 12 von 23

Prufbericht - Nr.: 16081948 001 Page 12 of 23

Test Report No.

M ar ker

Level [ dBm ]

11. 436372745 G H=z -44. 99 dBm

20

Wﬂ-

™ T0 (<] ZS 5SS =3 < . - 5
Frequency [ H= ]

03715 Vv 900 LTV
ab a

17 =
L TE t ed

MEASUREMENT RESULT: "result2"

2017/05/09 05:30nm

Frequency Level Limit
MHZ dBm dBm
109.018000 -58.89 -13.00
742.084200 -48.44 -13.00
1306.613200 -48.13 -13.00
1653.306600 -46.14 -13.00
2907.414800 -46.84 -13.00
7495.491000 -49.27 -13.00

2017/05/09 06:01lnm




Produkte Appendix 1 Q Tl"JVRheinIand@

Products

Seite 13 von 23

Prufbericht - Nr.: 16081948 001 Page 13 of 23
Test Report No.

M ar ker : 11. 4363727485 G H=z=z -44. 99 dBm

Level [ dBm ]
20

TOOM =Z00M 400 M TG = G 3G 5EGS 1=2. 754
Frequency [ H=z ]

17-037185 W 900 LTwW
L1 D LTE abcated

MEASUREMENT RESULT: "result2"

2017/05/09 05:30nm

Frequency Level Limit
MHz dBm dBm
$3.386800 -59.07 -13.00
710.821600 -49.26 -13.00
1365.531100 -48.70 -13.00
1751.503000 -44.15 -13.00
2954.388800 -16.514 -13.00
7495.491000 -48.89 -13.00

2017/05/09 06:06nm




Produkte
Products

Appendix 1

A TUVRheinland®

Prufbericht - Nr.:

Test Report No.

16081948 001

Seite 14 von 23
Page 14 of 23

20

M ar ker

Level [ dBm

1 1.

1

436372745 G H=z

-44. 99

d Bm

ZOO0OM 40 L%

Frequency

1}3
[ Hz]

=

S G

M ES 17-03715 VW 900 LTV
L1 DA LTE abcat od
MEASUREMENT RESULT: "result2"
2017/05/09  05:30nm
Frequency Level Limit
MHz dBm dBm
103.156300 -55.24 -13.00
736.222400 -49.08 -13.00
1371.543100 -48.04 -13.00
1653.306600 -46.14 -13.00
2967.194400 -16.93 -13.00
7455.491000 -18.77 -13.00

2017/05/09 05:35nm




Produkt Appendix 1 & . ®
Products PP A TUVRheinland"

.. . . Seite 15 von 23
Prufbericht - Nr.: 16081948 001 Page 15 of 23
Test Report No.

M arker : 11. 436372745 G H=z -44. 99 dBm

Level [ dBm ]
20

W4 AT ¥ e |

- 100

TOOM 200 ™M 00 M TG =2 = G SG TZ. 75
Frequency [ H=z]

wW 900 LTV
ed

MEASUREMENT RESULT: "result2"

2017/05/09 05:30nm

Frequency Level Limit
MHz dBm dBm
101.202400 -57.66 -13.00
761.323200 -49.19 -13.00
1322.224400 -48.23 -13.00
1743.086200 -49.44 -13.00
2997.194400 -49.09 -13.00
7495.491000 -48.48 -13.00

2017/05/09 05:30nm




Produkte
Products

Appendix 1

A TUVRheinland®

Prifbericht - Nr.:
Test Report No.

16081948 001

Seite 16 von 23
Page 16 of 23

M arker : 11. 436372745 G Hz -44. 99 dBm
Level [ dBm ]
20
o
-zo0
I
_ a0 1
il
-0 . LN
- 80
-1eo TOOM SOM 400 & (cacTe 5T
Frequency [ H= ]
—_ M ES 7-03715 W 900 LTV
1 N TE abgcated
MEASUREMENT RESULT: "result2"
2017/05/09 05:30nm
Frequency Level Limit
MHz dBm dBm
128.557100 -59.58 -13.00
753.807600 -48.12 -13.00
1416.032100 -48.45 -13.00
1670.140300 -40.40 -13.00
2954.388800 -16.69 -13.00
7483.968000 -15.66 -13.00
2017/05/09 06:19nm




Produkt Appendix 1 & . ®
Products PP A TUVRheinland"

.. . . Seite 17 von 23
Prufbericht - Nr.: 16081948 001 Page 17 of 23

Test Report No.
M ar ker : 11. 4363727495 GG Hz -44. 99 d Bm
Level [ dBm ]
20
o
- 20
|
_ a0 <&
"
- 60 H . L
e W P
e et
- 80
1OOI ! !
SOM T O M O0OM 400 M S 3G 5G 1 B 53
Frequency [ H=z ]
—_— ES 17-03715 VW 900 LTV
| IV | L1 abcat ocd

MEASUREMENT RESULT: "result2"

2017/05/09 05:30nm

Frequency Level Limit
MHZ dBm dBm
85.571100 -59.62 -13.00
755.761500 -49.32 -13.00
1317.434500 -48.14 -13.00
1667.334700 -50.50 -13.00
2991.583200 -45.91 -13.00
7495.491000 -45.20 -13.00

2017/05/09 06:15nm




Produkte Appendix 1

Products A TUVRheinland®

.. . . Seite 18 von 23
Prufbericht - Nr.: 16081948 001 Page 18 of 23

Test Report No.
M arker : 2. 863727455 <SG Hz -a47 .2 dBm
Level [ dBm 1]
20
(o]
- 20
- 40
[®)
>
—ad N h
- 60 ey ey
-80
- 100
SIOM ™M 200 M 400N (=] 2G 3G 5G T < 20
Frequency [ Hz 1
M ES 17-03715 W 1900 HTH
on 1 ant —l 33 dBm

MEASUREMENT RESULT: "result2"

2017/05/09 05:30nm

Frequency Level Limit
MHz dBm dBm
116.733400 -59.33 -13.00
936.873700 -47.56 -13.00
2863.727500 -47.20 -13.00
4010.002000 -57.44 -13.00
6583.166300 -47.79 -13.00
16153.386800 -48.65 -13.00

2017/05/09 06:49nm




Produkte Appendix 1
Products

A TUVRheinland®
Prufbericht - Nr.:

Seite 19 von 23
16081948 001
Test Report No.

Page 19 of 23

M arker

2. 887775551 G Hz -46. 78 dBm

Level [ dBm ]

20
(o
- 20
- 40 3
Mﬁ‘-ﬂ N f TR 3
'--w-w,pi-""' - M

O™M 200M 400M

T & FETFETTEE 7

S 20 G
Frequency [ Hz]

7T-03715 wvwWw 1900 HT WV
t - 13 dBm

MEASUREMENT RESULT:

"result2"
2017/05/09 06:54nm

Frequency Level Limit

MHz dBm dBm
98.742500 -58.24 -13.00
977.924700  -44.35% -13.00
1724.245000 -48.52 -13.00
2724.542700 -47.42 -13.00
6922.357800 -49.22 -13.00
16278.754600 -49.14 -13.00

2017/05/09 06:54nm




Produkte
Products

Appendix 1

A TUVRheinland®

Prifbericht - Nr.:
Test Report No.

16081948 001

Seite 20 von 23
Page 20 of 23

M arker : 2. 871743487 G Hz -40. 3 dBm
Level [ dBm ]
20
o]
- 20
—ao Ci
U"J‘_—.‘JL)" 'Y 3
-60 pery
g TV il
-80
- 100
M =0 M =xe) % [<] = G S S 5 & i S =20
Frequency [ H=]
— M ES 17-03715 Vvw 1900 LTH
Con 1t ant =13 dBm

MEASUREMENT RESULT: "result2"

2017/05/09 05:30nm
Frequency Level Limit
MHZ dBm dBm
114.928900 -61.22 -13.00
996.994000 -45.55 -13.00
2871.743500 -40.30 -13.00
3687.394800 -54.92 -13.00
6270.541100 -48.32 -13.00
16207.915800 -49.20 -13.00
2017/05/09 06:27nm




Produkt Appendix 1 & . ®
Products PP A TUVRheinland"

.. . . Seite 21 von 23
Prufbericht - Nr.: 16081948 001 Page 21 of 23
Test Report No.

M ar ker : 2. 951903808 G H= - 46. 67 dBm

Level [ dBm ]
20

-60 P vk W 3 »

-100

®

o}

. .

a i
2

TOO M ZO0O O M 00 M TG Z G 3G B5G TOG Z043
Frequency [ H=]

7-03715 W 1900 LTV
r - =13 d Bm

MEASUREMENT RESULT: "result2"

2017/05/09 05:30nm

Frequency Level Limit
MHz dBm dBm
107.715400 -60.93 -13.00
888.777600 -46.82 -13.00
2951.903800 -46.67 -13.00
3705.410800 -56.32 -13.00
6623.246500 -48.98 -13.00
16745.491000 -49.78 -13.00

2017/05/09 06:32nm




Produkt Appendix 1 & . ®
Products PP A TUVRheinland"

; . . Seite 22 von 23
Prifbericht - Nr.: 16081948 001

Page 22 of 23
Test Report No.
M arker: 2. 971943888 G Hz -42. 66 dBm
Level [ dBm ]
20
o
- 20
RN Qe IR RNV S - NSRS SIS ISR SN N N SN S —— P— >
il v4hﬂ~‘hﬂ
A
- 80 i
i
-100
IOM TOOM ZO0OO0OM AOCOM TG TG 3. 5G TO&S =20
Frequency [ H=]
M ES 17-03715 W 1900 M TH
Constant - - 13 dBRm

MEASUREMENT RESULT: "result2"

2017/05/09 05:30nm

Frequency Level Limit
MHz dBm dBm
101.402800 -60.15 -13.00
925.851700 -47.72 -13.00
2971.943300 -12_66 -13.00
3721.442500 -58.09 -13.00
6599.198400 -48.99 -13.00
16164.328700 -49.29 -13.00

2017/05/09 06:43nm




Produkt Appendix 1 & . ®
Products PP A TUVRheinland"

.. . . Seite 23 von 23
Prufbericht - Nr.: 16081948 001 Page 23 of 23
Test Report No.

M arker : 2.971943888 G H=z -45. O7 dBm

Level [ dBm ]
20

- 60 A
ﬂvnqﬁaﬂ1_‘.-“ﬁlin.‘

S 2OOM 006K T FETEETTES To& 26
Frequency [ Hz]

7-03718 vWw 1900 M TV
t - =1 dBm

MEASUREMENT RESULT: "result2"

2017/05/09 05:30nm

Frequency Level Limit
MHz dBm dBm
103.206400 -60.31 -13.00
882.765500 -47.35 -13.00
2971.943900 -45.07 -13.00
3721.442500 -57.23 -13.00
6615.230400 -48.55 -13.00
16730.961900 -48.87 -13.00

2017/05/09 06:38nm




